Section 8:
Parts Data

WNO900XA-12EV 208-240 volts  60hz  Single Phase or Three Phase
WN1200XA-12EV 208-240-volts  60hz  Single Phase or Three Phase

Part # 8533-083-001 11/21 @



C-Series OPL Accessories

WNO900XA-12EV 208-240 volts  60hz  Single Phase or Three Phase
WN1200XA-12EV 208-240-volts  60hz  Single Phase or Three Phase
Key Description T900 T1200 QTY
* Hose, Water Supply 5/8” I.D. x 48" 9990-027-013 2
Hose, Water Supply 5/8” I.D. x 48" 9990-027-013 4
* Washer, Inlet Hose (furnished) 8641-242-000 8641-242-000 2
& Strainer, Inlet Hose (furnished) 9565-003-001 9565-003-001 2
* Bevel Washer for 5/8” bolt used in installations using 8641-586-002 8641-586-002
angle iron bases
& Bevel Washer for 3/4” bolt used in installations using 8641-586-003 8641-586-003 4
angle iron bases
* Sealing compound RTV-45 8538-151-002 8538-151-002 1
& Flow Restrictors (in dispenser ) 9475-002-002 9475-002-003 2
* Battery (used on Control PCB) 8612-001-001 8612-001-001 1
& Clamps to hold tub front to outer tub when installing Vise Grip #11R Vise Grip #11R 1

tub front

OPL Bearing & Seal Kit

9732-219-007

9732-219-007

OPL Op CD with OS2 Platform for V Series Washer
Controls

9504-016-001

9504-016-001

Palm Pilot Zire 31

9150-035-001

9150-035-001

Key Service Lock (6324)

6292-006-007

6292-006-007

Key, Program (N561)

6292-006-013

6292-006-013

USB Thumb Drive W/Opreator Booklets all sizes

9150-045-002

9150-045-002

Mode Light Support

9635-022-001

9635-022-001

@ Part # 8533-083-001 11/21




Key

Wiring Harness Part # by Model

Description
Wiring Harness (Add Bleach Lite assy included)

T900
9794-001-001

T1200
9794-001-001

QTY

Wiring Harness, Door Lock

9627-791-005

9627-791-005

Wiring Harness, Drain,Thermo,DoorSol

9627-796-002

9627-796-002

Data Cable

9806-015-001

9806-015-003

Wiring Harness P20/P21

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-004

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-807-001

9627-807-001

Wiring Assembly Yel. 32"

8220-064-023

Wiring Assembly Yel. 64"

8220-064-040

Wiring Assembly Red 41"

8220-062-032

Wiring Assembly Vio. 24"

8220-118-001

Wiring Assembly Wht/Brn 8”

8220-108-007

Wiring Assembly Jumper Yel

8220-123-001

8220-128-001

Wire Red Yellow 8"

8220-108-008

Wire Yellow Jumper (water valve)

8220-119-002

80lb Washer Dispenser Label

8502-687-001

Wiring Assembly Red 28" #24

8220-062-025

Wiring Assembly Blk. 17"

8220-062-028

8220-062-028

Wiring Assembly Red 17"

8220-062-027

8220-062-027

Wiring Assembly Jumper BLK.

8220-117-002

8220-117-003

Wiring Assembly Red 7" #36

9631-381-018

9631-381-018

Wiring Assembly Blu/Wht

8220-090-009

8220-090-009

Wiring Assembly Blk/Blu

8220-001-231

8220-001-231

Wire Assembly Green 7"

i i I SR B S A R B N B DS H SN SN S I I I S I S IS I

Wire Assembly BLK. 23"  #8

Harness Power Terminal Block

9627-747-002

9627-747-002

Part # 8533-083-001 11/21 @




Cabinet and Front Panel Group Part # by Model

Key Description

Large Door

T900

T1200

QTY

1 | Panel, Side (Left or Right) - stainless 9732-359-002 9732-359-003 4
* | Bolt-1/4-20x1/2 (side panel Front to Rear) 9545-018-013 9545-018-013 8
Nut 1/4-20UNC (side panel) 8640-414-006 8640-414-006 8
Strap Assy (Side to base) 9966-012-001 9966-012-002 4
* | Shim (side panel) 9552-039-001 9552-042-001 2
* | Nut, Hex 1/4-20 UNC 8640-414-006 8640-414-006 8
2 | Bracket, Side Panel under front panel 9046-085-001 9046-085-001 1
Screw #10Bx1/2 side panel brkt 9545-008-026 9545-008-026 1
* | Nut 1/4-20 UNC side panel brkt 8640-414-006 8640-414-006 1
e | Nut, Hex 8640-413-002 8640-413-002 2
* | Screw 9545-008-024 9545-008-024 2
3 Panel Assy, Front 9989-617-003 9989-618-003 1
4 | Band, Edge Protector 9578-092-005 9578-092-005 1
* | Bumper Loading Door 9051-055-001 9051-055-001 1
* | Nut, 1/4 x 20 for bumper 8640-414-006 8640-414-006 1
* | Screw, Hex- To Control Panel 9545-008-024 9545-008-024 2
* Nut, Spring- To Control Panel 10/32 8640-442-001 8640-442-001 2
5 | Screw, Flat Head- Front to Sides 9545-008-014 9545-008-014 2
6 | Washer, Finish 8641-585-001 8641-585-001 2
& Nut, Spring-To Front Panel 8640-442-001 8640-442-001 2
7 | Label, Door Opening (Black) 8502-757-001 8502-757-001 1
8 | Panel, Control (Mounts Nameplate) 9989-480-001 9989-456-001 1
* | Screw, Control Panel to Sides 9545-008-026 9545-008-026 4
* | Nut, Expansion 8640-442-001 8640-442-001 4
9 | Nameplate Decal, Control Black 9412-224-001 9412-229-001
10 | Panel Top 9454-736-001 1
11A | Panel Top Front 9454-761-001 1
11B | Panel Top Rear 9454-762-001 1
12 | Lock, Top (w/Key) 8650-012-003 8650-012-003 2
* | Lock Spacer 9538-189-001 9538-189-001 g
13 | Door, Lower Service, Includes Handle 9960-286-004 9960-286-004 1
14 | Handle (bumper guard) 9244-086-003 9244-086-003 1
* | Rivet Blind 3/16” Alum 9491-009-003 9491-009-003 4
* | Screw 9545-045-010 9545-045-010 4

@ Part # 8533-083-001 11/21




1

17

DEXTER

Key Description T900 T1200 QTY
15 | Screw Mtg., Flat Head 10Bx1 3/4 9545-008-014 9545-008-014 2
16 | Washer, Finish 8641-585-001 8641-585-001 2
* | Nut, Spring 8640-399-008 8640-399-008 2
17 | Label-Risk of injury (Black) 8507-759-001 8507-759-001 1
18 | Key, Top- # 6324 6292-006-007 6292-006-007
19 | Washer Flat 5/16 8641-581-008 8641-581-008
20 | Cam, Lock-Top 9095-049-001 9095-049-001
21 | Nut, 9/32 - 28 Hex 8640-426-001 8640-426-001 2

Part # 8533-083-001 11/21 @




Cabinet and Front Panel Group Part # by Model
Front Soap Dish

15
12
16 11 13 11 10

Gasket and Soap
Dish Here Tub Front Here

17 19
17 18 18

20

14

@ Part # 8533-083-001 11/21



Top Mount Detergent Dispenser

Key Description T900 T1200 QTY
1 Dispenser Soap 9122-005-004 1
2 | Gasket Despinsor 9206-416-001 1
* Hose, Despinsor to tub 9242-450-001 1
* | Clamp 8654-117-008 2
* | Nut, Spring ss 8640-399-007 4
* | Flow restictors 9475-002-002 2
* | Flow restictors Optional (Smaller) 9475-002-003 2
3 | Door, Dispenser 9108-095-005 1
4 Pin, Plain 9451-191-001 2
& Post, Door Mounting 9467-025-001 2
6 Screw- 8B x 1/2 9545-045-002 4
Screw, SS Dispenser, 10B x 1 9545-008-012 4
* | Washer Flat 5/16 8641-581-008 8641-581-008 1
7 | Screw, Locator 9545-008-023 9545-008-023 1
8 | Plastic Sleeve, Locator 9355-001-001 9355-001-001 1
* | Catch, Top Panel 9086-017-001 9086-017-001 2
* | Lock, Top (w/Key) 8650-012-003 8650-012-003 2
Front Mount Detergent Dispenser
Key Description T900 T1200 QTY
9 | Bolt,#10-32 x 1 1/4"SS 9545-012-026
10 | Special Washer, Rubber 8641-222-000
* | Tub Front 1
11 | Washer-Flat, 1/4 8641-581-018 12
12 | Nut, #10-32UNF 8640-413-002 6
13 | Spacer Plastic #10x1/2 9538-157-019 6
14 | Soap Dispenser (no lid) 9807-087-001 1
* | Det. Dispenser Mtg Gasket to Tub frnt 9206-425-001 1
15 | Bracket Soap box mounting 9029-122-002 1
16 | Nut Hex Elasticstop #10-32 SS mtg dispenser 8640-413-006 6
17 | Lid Assembly dispenser 9987-104-001 1
18 | Lid screws #10-32x1/2 SS 9545-012-017 2
19 | Softner siphon tube (plastic) 9574-252-002 1
* | Flow restictors 9475-002-003 AR
20 | Washer Dispenser Label Black 8502-756-001 1
* | Kit-Soap Dish, Replacement (Large Door) 9732-290-001
* | Kit to Remove Front Soap Dish 9732-353-003

Chemical Injection Only No Front Detergent Dispenser

Key Description

X

Front Panel Assy.

T900

T1200
9989-668-006

QTY

B3

SS Bracket, Cover Plate

9029-122-003

*

Kit to Add Front Soap Dish

9732-353-001

Part # 8533-083-001 11/21 @



Rear View Access Part # by Model

Key Description

Drive Motor, 3 Phase (Inverter duty)

T900
9376-308-001

T1200
9376-329-001

QTY

Rod, Motor Mtg

9497-222-004

9497-222-004

*

Collar, Shaft (w/set screws) (old)

9076-052-002

9076-052-002

*

Motor Bushing (plastic)

9053-074-002

9053-074-002

New motor bushing support

9053-082-001

9053-082-001

Clamp for motor bushing

8654-117-019

8654-117-019

Pulley, Motor

9453-175-002

9453-175-002

|| h|W

Split TaperBushing (motor pulley)

9053-077-001

9053-077-001

*

Screw taper bushing 1/4-20x1

9545-018-024

9545-018-024

Bolt, Eye (1/4"-20x1/2")

9545-055-001

9545-055-001

*

Nut, 1/4 Elastic Stop

8640-414-003

8640-414-003

*

Link (open end)

9341-046-001

9341-046-001

Chain (Spring Tension)

9099-012-003

9099-012-004

Spring, Belt Tension

9534-151-000

9534-151-000

Pulley, Driven

9453-176-006

9453-176-006

Bolt, 3/8"-16 x 2"

9545-029-011

9545-029-011

Washer, 3/8”

8641-582-003

8641-582-003

Bushing Taperlock (Driven)

9053-078-002

9053-078-002

Washer-Flat .675x2-1/2x1/4

8641-581-043

8641-581-043

Lockwasher-Exttooth, 5/8

8641-582-018

8641-582-018

Bolt, 5/8-11x1 1/2

9545-060-001

9545-060-001

Drive Belt

9040-079-002

9040-079-003

Panel Assy., Back

9989-526-001

9545-766-001

RlRr|lRr|lRrlRrlRrlwlWw|Rr|RrlRr]RrRrlR,rlwN] =R, RN 2|~

Screw Panel Mtg.#10Bx1/2"

9545-008-026

Screw Panel Mtg.#10Bx1/2"

9545-008-026

Nut, Spring

8640-399-008

8640-399-008

AR

Screw, To Base-1/4" x 3/4"

9545-030-002

9545-030-002

@ Part # 8533-083-001 11/21




15

20

15

Key Description

T900

10,11

12,1314

17

10,11

12,1314

T1200

16 | Injection- tube assy 9883-012-001 9883-012-001 1
* | Inlet Cap 0935-135-001 &
* | Hose, Injection Tube to Tub 9242-461-001 9242-461-001 1
* | Clamp, Injection Hose 8654-117-014 8654-117-014 2
17 | Hose-Overflow 9242-449-003 9242-449-003 1
* | Clamp Hose Over Flow 8654-117-008 8654-117-008 2
18 | Drain Valve 9379-200-001 9379-200-001 1
* | Hose, Drain Valve to Tube 9242-457-001 9242-457-001 1
* | Clamp 8654-117-014 8654-117-014 2
19 | Drain Tube 9915-120-004 9915-126-002 1
20 | Hose-Pressure Switch 9242-175-007 9242-175-004 1

Part # 8533-083-001 11/21 @



Key Description

Channel, Rear

T900
9081-169-001

T1200
9081-169-001

QTY

1
2 | Screw #10Bx1/2 9545-008-026 9545-008-026 4
* | Nut, Spring 8640-399-007 8640-399-007 4
3 | Plug, 7/8”" 9456-041-006 9456-041-006 1
4 | Bushing, 7/8" 9053-067-002 9053-067-002 1
5 | Braacket-Terminal Block Assy 9029-265-001 9029-265-001 1
6 | Screw, 10Bx1/2 9545-008-026 9545-008-026 4
7 | Strip-Terminal marker, Power 9558-025-001 9558-025-001 1
8 | Terminal Block-Power 9897-033-002 9897-033-002 1
* | Screw-6ABx3/4 9545-031-010 9545-031-010 2
9 | Harness-Power Terminal Block 9627-747-003 9627-747-003 1
10 | Terrminal Lug, Solderless 8652-134-001 8652-134-001 1
* | Lockwasher-Exttooth, #10 8641-582-006 8641-582-006 1
* | Screw-10-32ttX1x1/2Grn 9545-008-027 9545-008-027 2
11 | Strip-Terminal Marking, Injector 9558-028-001 9558-028-001 1
12 | Terminal Block-Injector 9897-032-002 9897-032-002 1
* | Screw-4Bx5/8ss 9545-053-002 9545-053-002 2
13 | Harness-Injection 9627-799-001 9627-799-003 1
14 | Label-Warning 8502-639-001 8502-639-001 1
15 | Bushing-Insulated, 3/4” 9053-067-001 9053-067-001 1
16 | Bushing-Insulated, 1” 9053-067-004 9053-067-004 1
* | Cover, Terminal Block 9074-267-001 9074-267-001 1
* | Screw #10Bx1/2 9545-008-026 9545-008-026 1
17 | Plate-Drive mounting 9982-383-001 9982-383-001 1
18 | Nut, #10-32UNF, 2B 8460-413-002 8460-413-002 4
19 | VFD Delta “E” drive 208-240 volt (-12EV2X) 9375-028-015 9375-028-020 1
* | VFD Cooling Fan (-12EV2X) 9189-013-001 989-013-001 1
* | Cable, Data (-12EV2X) 9806-015-001 9806-015-003 1
* | Clamp, Cable 8654-125-005 8654-125-005 1
19 | VFD MS300 (-12EV4X) 9375-036-020 9375-036-022 1
* | VFD Cooling Fan (-12EV4X) 9189-016-001 9189-016-001 1
* | Data Cable, MS300 (-12EV4X) 9806-026-001 9806-026-002 1
20 | Nut, #10-32UNF, 2B 8460-413-002 8460-413-002 4
21 | Plate-Water Valves, Mounting 9452-814-001 9452-814-001 1
22 | Nut, #10-32UNF, 2B 8460-413-002 8460-413-002 4
23 | Valve-Water, Duel Coll 9379-183-012 9379-183-012 2
24 | Screw #10Bx1/2 9545-008-026 9545-008-026 4
* | Plate-Cover, Water Valves 9452-794-001 1
* | Screw, 10Bx1/2 9545-008-026 2
25 | Water-Valve, Single Coil 9379-194-001 2
26 | Screw-Phillips, 4mx0.7x8mm 9545-064-001 4
27 | Shield, Water Valves 9550-195-001 9550-195-001 1
28 | Clip-Push 9083-121-001 9083-121-001 4
29 | Cap-Injector Assy 0935-127-001 0935-127-001 1
30 | Clamp 8654-117-014 8654-117-014 1
31 | Hose-Suds Overflow 9242-463-004 9242-463-004 1
32 | Resistors (160 Ohm) 9483-004-003 9483-004-003 2
33 | Screws #10-32x1/2"” (Mounting) 9545-012-008 9545-012-008 4

Part # 8533-083-001 11/21




CHEMICAL I

36 35 sy 28 2527

Asena

5 32

38 37 23 17 20 13 16 33 34
Key Description T900 T1200 QTY
35 | Vacuum Breaker 9610-001-001 9610-001-001 1
& Bracket-Vacuum Breaker 9029-077-001 9029-077-001 1
* Vacuum Breaker Cap 0935-135-002 0935-135-002 *
36 | Screw, 10Bx1/2 9545-008-026 9545-008-026 4
37 | Clamp, Vacuum Breaker End 8654-117-014 8654-117-014 1
38 | Hose, Vacuum Breaker to Tub Injection Tube 9242-461-001 9242-461-001 1

Part # 8533-083-001 11/21 @




Cylinder, Seals & Bearings Part # by Model

Key  Description T900 T1200 QTyY
* Bearings and Seal Kit 9732-219-007 9732-219-007 1
1 Housing, Bearing- Assembly (items #2-#6) 9803-187-001 9803-187-001 1
2 Housing, Bearing 9241-181-004 9241-181-004 1
3 Bearing, Front (LARGE) 9036-159-006 9036-159-006 1
4 Bearing, Rear (SMALL) 9036-159-005 9036-159-005 1
5 Spacer, Bearing 9538-170-001 9538-170-001 1
6 Ring, Bearing Retainer 9487-238-004 9487-238-004 1
7 Tub Assembly 9930-157-001 9930-154-001 1
8 Seal, Small V85A 9532-140-007 9532-140-007 1
9 Seal, Large V140A 9532-140-008 9532-140-008 1
10 Ring, Seal Mounting 9950-052-001 9950-052-001 1
11 Tub Back Mating Ring 9487-266-001 9487-266-001 1

11G | Mating Ring Guard Shield 9487-261-004 9487-261-004 1
12 Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from 9545-059-004 9545-059-004 6

inside Tub

13 Washer, Flat 8641-581-034 8641-581-034 6
14 Screw-Hex Cap, 3/4"-10 x 3" (Bearing Housing to Frame) 9545-057-002 9545-057-002
15 Washers Spherical 3/4 (Male half) (Bearing Housing to 8641-588-001 8641-588-001 6

Frame)
16 Washers Spherical 3/4 (Female half) (Bearing Housing to 8641-588-002 8641-588-002 6
Frame)

15 Washer, Flat 8641-581-034 6

16 Lock Washer-Extrernal Tooth, 3/4” (Bearing Housing to 8641-582-020 6
Frame)

17 Nut 3/4"-10 (Bearing Housing to Frame) 8640-418-003 8640-418-003 6
18 Pulley, Driven 9453-176-006 9453-176-006 1
19 Bolt, 3/8"-16 x 2" 9545-029-011 9545-029-011 3
20 Washer, 3/8” 8641-582-003 8641-582-003 3
21 Bushing Taperlock (Driven & Large 9053-078-002 9053-078-002 1
22 Washer-Flat .675x2-1/2x1/4 8641-581-043 8641-581-043 1
23 | Lockwasher-Exttooth, 5/8 8641-582-018 8641-582-018 1
24 Bolt, 5/8-11x1 1/2 9545-060-001 9545-060-001 1
25 Tub & Cylinder Assy 9869-027-003 9869-022-003 1

@ Part # 8533-083-001 11/21




Key Description

21,22,23,24

14,1516 ,17

27

Cylinder Assy

T-900
9848-136-001

T1200
9848-137-002

*

Tub Front

9974-011-001

9974-011-002

b3

Gasket, Tub Front

9206-421-002

9206-421-002

Ring Assy, Tub Mtg-Front Clamp

9950-055-001

9950-055-001

Bolt, Top Front Ring 3/8"-16 x 3"

9545-029-009

9545-029-009

Nut WCAD 3/8"-16

8640-415-001

8640-415-001

R l=]=]|~=]| R~

Part # 8533-083-001 11/21 @




33

Door Lock Assembly (All Models)

21

20

16

MIAY,

18

1"
Key Description All Models QTY
33 | Lock Assy, Complete (#1-22) | 9885-031-001 1
(includes #1 thru #22)

1 | Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat (SS or Brass) 8641-581-030 1
3 | Actuator, Latching Switch 9008-005-001 1
4 | Pawl, Locking 9732-346-002 1
5 | Washer, Spring 8641-569-003 1
6 | Ring, Retaining 9487-200-004 1
7 | Bracket Switch 9029-163-001 1
8 | Nut, Hex 10-32 UNF 8640-413-002 2
9 | Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1” 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1

10

O N\
° O
22
8
Key Description All Models QTY
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40 x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
* | Spacer Sensor 9538-182-001 *
22 | Pin, Dowel (for door cam) 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 AR
* | Screw, Lock mtg 1/4"-20 x 3/4" | 9545-018-014
* | Lockwasher 1/4” Ext tooth 8641-582-007
* | Door Stud Pin, 3/16” x 3/4" 9451-181-004 1

@ Part # 8533-083-001 11/21




Gear Motor Door Lock Assembly

Key Description

*

Actuator Assembly (Includes 1-10, Rod NOT
included)

T900
9892-015-001

T1200 QTY
9892-015-001 1

11 | Screw - hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 9545-046-007 4
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 9545-031-011 4
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 9545-044-003 6
8 | Motor & Gear Assembly 120v 9914-137-015 9914-137-015 1
7 | Spring - Extension 9534-350-001 9534-350-001 1
6 | Thermoactuator - Door Lock Relay 120v 9586-001-001 9586-001-001 2
5 | Arm - Door Lock 9001-063-001 9001-063-001 1
4 | Spacer, Plastic 9538-157-021 9538-157-021 4
3 | Bracket Slide Lock 9029-204-001 9029-204-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 9985-189-001 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 9985-190-001 1
* 1

Rod, Door Lock

9497-225-015

9497-225-015

Part # 8533-083-001 11/21 @



Large Door & Hinge Group
(After #514975)

Key Description T900 T1200 QTY
1 | Door Hinge Assembly (mounts to tub front) 9955-031-001 9955-031-001 1
* | Door Assembly Complete 9960-310-001 9960-310-001 1
2 | Door Ring 180 degree large hnge 9487-275-001 9487-275-001 1
3 | Door Gasket 9206-431-001 9206-431-001 1
4 | Door Glass Window 9635-020-001 9635-020-001 1
* | Red Wire (Door Close Switch) 8220-063-028 8220-063-028 1

Black Wire (Door Close Switch) 8220-063-029 8220-063-029 1
5 | Switch, Door Hinge Close (Plunger) 9539-492-001 9539-492-001 1
6 | Top Door Hinge Leaf (No pin) 9845-006-001 9845-006-001 1
7 | Bottom Door Hinge Leaf 9845-007-001 9845-007-001 1
8 | Thrd Form Screw, Door Mtg 5/16” x 5/8" 9545-056-002 9545-056-002 4
9 | Screw, Loading Door Hinge Mtg 9545-014-013 9545-014-013 3

(5/16" x9/16" ss)
10 | Bracket Retainer support side panel 9046-085-001 9046-085-001 1
* | Shim Large door 9552-043-001 9552-043-001 1

@ Part # 8533-083-001 11/21




Key Description T-900 T1200 QTY
11 | Shaft, Door Locking 9537-195-002 9537-195-002 1
12 | Cam, Locking 9095-051-001 9095-051-001 1
13 | Pin, Groove (1 1/4) 9451-181-005 9451-181-005 1
14 | Pin, Groove (3/4) 9451-181-004 9451-181-004 1
15 | Spring, Lock Cam 9534-360-002 9534-360-002 1
16 | Handle, Door 9244-091-001 9244-091-001 1
17 | Pin, Door Handle (groove) 9451-181-005 9451-181-005 1

Part # 8533-083-001 11/21 @




Vacuum Breaker

)

Top Soap Dish
>

op Soap Box Design

Tub Inlet

Top Soap Dish

Top Soap Box 4 Valve Design

@ Part # 8533-083-001 11/21



Water Inlet Part # by Model

Key Description T900 T1200 QTY
A | Injector Assembly 9883-012-001 9885-012-001 1
1 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve | 9379-183-012 9379-183-012 2

Breakdown for individual parts)

* | Screw, Valve Mtg 9545-008-026 9545-008-026

2 | Valve Water Inlet (single outlet) 9379-194-001 9379-194-001

* | Screw, Valve M4x0.7x8mm 9495-064-001 9545-064-001

3 | Clamp-Water Valves 8654-117-008 8654-117-008 AR
* | Shield over Water Valves Plastic 9550-195-001 9550-195-001 1

* | Clip-Push 9083-121-001 9083-121-001 4

4 | Vacuum Breaker 9610-001-001 9610-001-001 1

5 | Bracket, Vacuum Breaker 9029-077-001 9029-077-001 1

* | Screw 9545-008-026 9545-008-026 4

6 | New Front Mount Soap Box, 2 port 9732-290-001 1

7 | Fitting, Cross (new soap bhox) 8615-118-001

* | Clamp, Vacuum Breaker End 8654-117-014 8654-117-014 1

9 | Hose, Vacuum Breaker to Tub Injection Tube 9242-461-001 9242-461-001 1

10 | Flow restrictor 9475-002-002 9475-002-002 2

13 | Flow restrictor 9475-002-002 9475-002-003 3

* | Tub Fill Inlet Cap 0935-135-001 2

14 | Plate-Water Valves, Mounting 9452-814-001 9452-814-001 1

15 | Nut, #10-32UNF, 2B 8460-413-002 8460-413-002 4
16 | Cap-Fill, Red 0935-135-002 0935-135-002 AR

o (2 @@ ©

Front Soap Dish

N

Tub Inlet

New Front Soap Box Design

Part # 8533-083-001 11/21 @




Water Inlet Valve Breakdown Part # by Model

Key Description

*

Valve, Water Inlet (includes 1 thru 6)

T900
9379-183-012

T1200
9379-183-012

1

Screen, Inlet end of valve

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

*

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

*

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

Guide, Solenoid Invensys

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

aju|h~|W

Spring, Armature Invensys

9534-298-001

9534-298-001

NININININININININ

Optional Water Valve

Key Description T900 T1200 QTY
* | Dual Coil Water Valve Mueller 9379-192-001 9379-192-001 1
7 | Valve Water Body Complete(no coil) 9379-192-002 9379-192-002 1
8 | Diaphragm Mueller 9118-054-001 9118-054-001 2
9 | Filter Mueller 9183-046-001 9183-046-001 2
10 | Coil Mueller 9089-051-001 9089-051-001 2
11 | Diaphragm Assembly Mueller Includes 9785-001-001 9785-001-001 2

@ Part # 8533-083-001 11/21




Key Description T1200 QTY
* | Single Coil Water Valve Mueller 9379-194-001 1
1 | Valve Water Body Complete 9379-194-002 1
(no coil)
2 | Diaphragm Mueller 9118-055-001 1
Filter Mueller 9183-046-001 1
4 | Coil Mueller 9089-051-001 1

Part # 8533-083-001 11/21 @



Drain Valve Group Part # by Model

Key Description Part Number Qty
1 Valve, Drain (includes #2 thru #11 9379-202-001 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-023 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

@ Part # 8533-083-001 11/21




Notes

Part # 8533-083-001 11/21 @



Chassis and Drain Part # by Model

ey Descriptio 900 00

Base Assy,Frame 9945-155-002 9945-125-002 1
2 | Outer Tub Assy. 9930-157-001 9930-150-001 1
* | Tub & Cylinder Assy. 9869-027-003 9869-022-001 1
3 | Tub Front 9974-011-001 9974-011-002 1
* | Gasket, Tub Front 9206-421-002 9206-421-002 1
4 | Ring Assy, Tub Mtg-Front Clamp 9950-055-001 9950-055-001 1
5 | Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 9545-029-009 1
6 | Nut WCAD 3/8"-16 8640-415-001 8640-415-001 1
7 | Bolt, 1/2” -13 x 2" Rings to Base 9545-017-013 9545-017-013 2
8 | Nut, Wizloc 1/2” x 13 8640-417-005 8640-417-005 2
9 | Washer, Flat 1/2” 8641-581-026 8641-581-026 2
10 | Hose, Tub to Drain Valve 9242-456-001 9242-456-001 1
11 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 2
12 | Valve, Drain 9379-202-001 9379-202-001 1
* | Screw, Valve to Base 1/4ABx3/4 9545-030-002 9545-030-002 2
* | Washer, Flat 1/4 8641-581-017 8641-581-017 2
13 | Hose, Drain Valve to Tube 9242-457-001 9242-457-001 1
* | Clamp, Hose (Drain Valve to Tube 8654-117-014 8654-117-014 2
14 | Tube Assy, Drain 9915-120-004 9915-126-002 1
15 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 8654-117-014 1
* | Bracket, Drain Tube 9029-162-002 1
* | Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 9545-030-002 4
16 | Hose, Overflow Tub To Drain Tube 9242-449-003 9242-449-003 1
* | Clamp, Hose 8654-117-018 8654-117-018 2
17 | Tube, Suds overflow 9242-463-004 9242-463-004 1
* | Clamp, Hose 8654-117-008 8654-117-008 2
18 | Hose, Pressure switch 9242-175-007 9242-175-004 1

Clamp, Overflow Hose 8654-117-015 8654-117-015 1

@ Part # 8533-083-001 11/21




17

18

16

Part # 8533-083-001 11/21



Key Description

T900

T1200

QTY

1 Trough Assy,Controls 208-240 volt (all parts below 9857-216-001 9857-217-001 1
#2-#43)
* | Trough only 9839-018-001 9839-018-001 1
* | Screw, Trough Sides 9545-008-026 9545-008-026 4
* | Lockwasher Exttooth #10 8641-582-006 8641-582-006 4
* | Angle Support Trough 9003-271-001 1
* | Screw, Trough Bracket 9545-008-026 9545-008-026 4
* | Channel-Trough Mounting 9081-108-001 9801-110-001 1
* | Screw-10Bx1/2 9545-008-026 9545-008-026 4
2 | Screw GRN. #10-32x 1/2" 9545-008-027 9545-008-027 1
* | Lockwasher #10 8641-582-006 8641-582-006 1
3 | Transformer, Control (Secondary Voltage to 115 volts) 8711-004-001 8711-004-001 1
4 | Screw, Mtg #8Bx1/4" 9545-045-001 9545-045-001 4
* | Lockwasher #10 8641-582-006 8641-582-006 4
5 | Terminal Block Assy, POWER 9897-026-004 9897-026-004 1
* | Screw, Mtg 8Bx3/8” 9545-045-007 9545-045-007 2
6 | Transformer, (Step Down) 120/2.3 VAC&24 VAC 50/60hz 8711-009-001 8711-009-001 1
* | Lockwasher #6 exttooth 8641-582-005 8641-582-005 4
7 | Screw, Mtg #8Bx1/4” 9545-045-001 9545-045-001 4
8 | PCB assembly Relay Main 9473-006-001 9473-006-001 1
* | Support-3/8” Edge Holding 9548-285-001 9548-285-001 6
9 | Bushing , Wire 7/8 9053-067-002 9053-067-002 2
* | Wire Assy, Enable-Yellow 32" 8220-064-023 8220-064-023 2
10 | Harness, P17 Drain/Therm/Sol 9627-796-002 9627-796-002 1
11 | Harness P19/Water Valve 9627-795-002 9627-795-004 1
* | Harness P8/P16 , Control 9627-794-001 9627-794-004 1
12 | Harness P20/P21, Enable 9627-793-001 9627-793-001 1
13 | Optional Relay board 9473-007-001 9473-007-001 1
14 | Support-3/8” Edge Holding 9548-285-001 9548-285-001 4
15 | Harness, P10 To Terminal Block 9627-799-001 9627-799-001 1
16 | Harness, P15/P23 Injection 9627-798-001 9627-798-001 1
17 | Switch, Pressure 9539-490-001 9539-490-001 1
18 | Harness P5/Pressure 9627-807-001 9627-807-001 1
* | Standoff Twistlock 9527-002-002 9527-002-002 4
19 | Fuse Holder Assy 9200-001-002 9200-001-002 1
* | Fuse, 1.5Amp 8636-018-001 1
* | Fuse, 2.5Amp 8636-018-004 1
20 | Label-Fuse, 1.5Amp 8502-716-001 1
20 | Label-Fuse, 1.5Amp 8502-716-002 1
* | Terminal Grounding, 8652-130-037 8652-130-037 1
* | Screw 10-32 x 1/2 GRN 9545-008-027 9545-008-027 1
* | Lockwasher, #10 8641-582-006 8641-582-006 1
* | Kit-Pressure Sensor, Electronic 9732-314-001 9732-314-001 1
21 | Kit-Repaacement, Pressure Sensor (only) 9732-315-001 9732-315-001 1
* | Support-PCB, 3/8", Edge Holding 9458-285-001 9458-285-001 1
22 | Transformer-120/18VAC, 5 VA 8711-015-001 8711-015-001 1
23 | Screw, 8B x 1/4 9545-045-001 9545-045-001 1
* | Wire Assy BLK/BLU 8220-001-233 8220-001-233 1
* | Wire Assy RED/BLU 8220-001-232 8220-001-232 1
* | Clamp, Cable 3/16" 8654-125-005 8654-125-005 *

@ Part # 8533-083-001 11/21




Electrical Components - Top Compartment

Mechinical Pressure Switch
10 11 9 12 8 13 16 15

20 19 17 18 7 5 6 14 3 2

Electronic Pressure Senso
ronic Pressur r 23 5 21

e S

R LU S x

Part # 8533-083-001 11/21 @



Control Panel Part # by Model

Key Description T900 T1200 QTY
1 | Panel Control Assembly(panel only) After Serial 9989-480-001 9989-456-001 1
#530673
Nameplate,Control Panel (one piece) Black 9412-224-001 9412-229-001 1
* | Screw-Hxwshrhdundct #10Bx 1/2”(Control Panel To 9545-008-026 9545-008-026 4
side Panel)
3 | Plastic Shield over main PCB 9550-184-001 9550-184-001 1
4 | Nut Hexkeps #8-32 8640-412-005 8640-412-005 3
5 | Screw Fill[HDCR 10Bx1/2"” Guide 9545-008-023 9545-008-023 1
6 | Locator Panel 9355-001-001 9355-001-001 1
7 | Plate -Latch, Top 9452-625-001 9452-625-001 2
8 | Nut Hexkeps #8-32 8640-412-005 8640-412-005 4
9 | Spacer Pushbutton (Micro) 9538-192-001 9538-192-001 1
10 | Pushbutton Control (OPL), Black 9035-062-003 9035-062-003 1
11 | Retainer Pushbutton (Micro) 9486-158-001 9486-158-001 1
12 | Nut Hexelasticstop #4-40 8640-424-002 8640-424-002 2
13 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 5
14 | PCB assembly Control /Display 9473-004-010 9473-004-010 1
15 | Nut Elasticstop #6-32 8640-411-002 8640-411-002 4
16 | Nut Hexkeps #6-32 8640-411-003 8640-411-003 1
17 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 2
18 | PCB assembly Mode lights 9473-005-001 9473-005-001 1
19 | Nut Hexkeps #6-32 8640-411-003 8640-411-003 2
20 | Harness-LED PCB, P3 9627-797-001 9627-797-001 1
21 | Spacer Plastic #6x9/16 9538-157-018 9538-157-018 2
22 | Light, LED,ADD BLEACH Asembly 9794-001-001 9794-001-001 1
23 | Nut Hexkeps #6-32 8640-411-003 8640-411-003 2
24 | Lock-Run/Program, w/Harness & Key, P2 8650-027-001 8650-027-001 1
* | Key (N561) 6292-006-013 6292-006-013 AR
25 | Actuator Assy-Door Locking, 120V 9892-015-001 9892-015-001 1
26 | Nut Hexkeps #8-32 8640-412-005 8640-412-005 4
27 | Nut-Spring 8640-399-008 8640-399-008 2
28 | Bracket-Retainer, Front Panel 9029-191-001 9029-191-001 1
29 | Screw Fill[HDCR 10Bx1/2" Guide 9545-008-023 9545-008-023 2
* | Harness-Optional relay, P23-P15 9627-798-001 9627-798-001 1
* | Harness-PCB to Relay, P8-P16 9627-794-001 9627-794-001 1
* | Harness-Door Lock, P4 9627-791-005 9627-791-005 1
* | Harness-PCB to Enable, P20-P21 9627-793-001 9627-793-001 1
* | Transformer-120V/24/5.3, P7 8711-009-001 8711-009-001 1
* | Harness-Pressure Switch, P5 9627-807-001 9627-807-001

@ Part # 8533-083-001 11/21




DEXTER
LAUNDRY

DEXTER

{ | IIm ALLIER n i
“ i t ll

|
'“ B

Part # 8533-083-001 11/21 @




Labels and Diagrams All C-Series Models

Key Description

X

Operators Manual

T900
8514-243-001

T1200
8514-245-001

QTY

Wiring Schematic & Diagram

9506-558-001

9506-562-001

Transient Voltage Surge Suppressor Infomational

8507-330-001

8507-330-001

Instructions Spin Direction

8507-275-001

8507-275-001

Label High Voltage Warning

8502-614-004

8502-614-004

Label Fusing & Installation

8502-619-003

8502-619-003

Label Quality

8511-001-002

8511-001-002

Label Warning Risk of Injury (Black)

8502-759-001

8502-759-001

Label Warning Door Opening (Black)

8502-757-001

8502-757-001

Label Dispenser (Black)

8502-745-001

8502-745-001

Label, Injector Assembly

8502-666-001

8502-666-001

HlrlRr]lRr]lR,rlRrl=m]lR,]R,r]=]~=

Risk of Injury Label

Top Dispenser Label Front Soap
Dish

OO0 NOT TRY TO OPFEN DOOR WlN

THE DU IS STILL TUSsased

TOU SIE WATER BN THE WiNDOW

ANY CVCOLE LAGHT i STRLL ON

N

W FOWTR B NTTRERUET D

THERE WiLL B
BLFORT Trl D00

Door Label

Part # 8533-083-001 11/21




Notes

Part # 8533-083-001 11/21 @



Notes

@ Part # 8533-083-001 11/21



WNO750XA-39XV
WNO900XA-39XV
WNO950XA-39XV
WN1200XA-39XV
WN1450XA-39XV

208-240 volts
208-240 volts
208-240 volts
208-240-volts
208-240 volts

60hz.
60hz
60hz
60hz
60 hz

Section :9
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase

Part # 8533-083-001 11/21 @



Transformer, Electrical Filter -39 models

K&y  Component T900 T1200 QTY
1 | Circuit Breaker 5198-211-002 5198-211-002 1
* | Harness, Power Terminal block 9627-747-006 9627-747-006 1
* | Assembly, Control Trough 9857-216-003 9857-217-002 1
* | Instructions, Transformer Connect 8507-449-002 8507-449-002 1
2 | Control Transformer 8711-004-003 8711-004-003 1
3 | Transformer, Step Down 8711-009-003 8711-009-003 1

* | Strip, Marker-Injection

9558-028-002

9558-028-002

* | Wiring Schematic & Diagram

9506-559-001

9506-563-001

Operators Manual

8514-243-002

8514-245-002

Water Valve

9379-183-013

9379-183-013

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

Water Valve Single

9379-194-003

Diaphragm Mueller

9118-055-001

Wiring Harness, Power Terminal Block 9627-747-006

9627-747-006

Wiring Harness Main, 1.5

9627-914-001

9627-914-001

\

@ Part # 8533-083-001 11/21




Drain Valve Group Part 50 HZ

B e PTIO Pa pe 0

1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

9,10, 11

Part # 8533-083-001 11/21 @



Gear Motor Door Lock Assembly 24V AC

Key Description T900 T1200 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-015-002 9892-015-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-190-001 9985-190-001 1
2 | Bracket Assy, Slide - Unlock 9985-189-001 9985-189-001 1
3 | Bracket Slide Lock 9029-204-001 9029-204-001 1
4 | Spacer, Plastic 9538-157-021 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24VAC 9586-001-003 9586-001-003 2
7 | Spring - Extension 9534-350-001 9534-350-001 1
8 | Motor & Gear Assembly 24VAC 9914-137-014 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 9545-031-011 4
11 | Screw - hxwshdsl, 10-24 - 1.25f, ctd 9545-046-007 9545-046-007 4
* | Rod, Door Lock 9497-225-015 9497-225-015 1

@ Part # 8533-083-001 11/21




Notes

Part # 8533-083-001 11/21 @



T-900-39 Schematic

™ "crcurr !
| BREAKER | Wo -
% & -y HT = b
250V | use | C2 - COLD SOFTENER
Nou BKRD L1 XL BKRD [RED) | ", |RED 24V RED 24v 1 - COLD TUS
3 200V/|L1 24V RIN 24V _RTN
P Le, 24v
T L3 BKBU L2 X2 _BKBU
T = @ CONTROL < m DOOR LOCKED SWITCH
> N X TRANSFORMER = DOOR CLOSED
3 e SWITCH
~N w a|.\.| RED THERMOACTUATOR #1
LOcK
~ = < DOOR LOCKED |g ORG/BLU
ﬂmmzxwm_. DOOR LATCHED m SwWITCH a THERMOACTUATOR #2
SWITCH M P12 UNLOCK
ORG . ORG pi15
MI6 YEL YEL P14 DOOR_LOCK
DCM YEL YEL PI3 P17-5 WHT/RED ey BLU
MI4 .
lov ORG__ P46 Po1-1  WHT _ ppo-i| 9
WHT/RED P41 Pol—4 BLK _ ppo-4] & HOT WATER
RC VALUE #2
BLK  p4-3 = ORG ey YEL
AVI L e |w P8-1  BRN/YEL pile-1| 3 @ (Bi9-l
= |= P82 ORG/BLU Pple2| = HOT WATER
VARIABLE FREQUENCY DRVE =l VALUE #1
ADJUSTMENT FOR = 24V RED P7-1 P8-3 ORG/RED P16-3 ._wGIm|_
MAXIMUM G—FORCE @ L1 Le L3 DCM M6 ¢ oy - Pg-4 _ WHT/RED Ple-4] = RED (e YEL
MOTOR DCM £ B P7-4 = COLD WATER
DRIVE Mi4 ¢, |23V CT YEL P7-5 P8-6 RED/ORG P16-6 P19-5 VALUE #2
SYSTEM @ VARIABLE ¢ |o3v RIN B P7-6 P8-7 RED/YEL P16-7
B 10V o4y RIN RED P7op [P8-8  WHT/BLU Pl16-8] P71 COLD WATER
T1 FREQUENCY RC WHT — P8-— WHT/0ORG P16-9 VALUE #1
o BLK T2 DRIVE STEP-DOWN Pg-11 B P16-11 WHT/BRN g~y VEL
IS BLK 13 100G AVI TRANSFORMER
Z|
¥ DRAIN
5 Bl B2 RJ-11 VALUE
=] for}
[y r
Telrt |13 = = BRN/YEL 9 B
100 @uﬁw [ - RJ-11
100 w [ _ -
X < Bo=4 o  |pea-1  BLU P15-1 BRN/YEL IGRN
= o Pp3-2  RED Pi5-2| @ =
160 OHMS o PP3-3 GRI P15-3| — & [p10—p WHT/BLU
100 WATTS o — WHT P15-4 ANH a P10—4 ORG/RED INJECTION
L Pp3-5  BL PIS-5| S > SIGNAL
@ MOTOR WHT pp_4 — = <5 |p10-6 BLK/RED CONNECTIONS
P53 S |pa3-7  YEL p15-7| 85 &2
RED pp-2 =
BLU po-1 =
T
34
s 31
RAPID i YEL &  lpa1 wi p7-1
ADVANCE/ 327 [ HIGH| |oc ORG_PS-8 S [Pz WwH p7-2 ° BLU  COM
PROGRAM RA PRESSURE = P3-3 WH P7-3 m
KEY SWITCH SWITCH 0RG |w|whml P3-4 «I P7-4 L
= - = =
NORMAL “o RED e — [0RG__P5-4 B3-S o E7=5 _1_ BLK
- ORG o P3-6 P76 | o g
Lo G_PS-3 P3-7 WH p7-7 | W =
RED[1 22 RED PS-F P38 WH 7] — ADD P/N 9506-752-001PR
PROG P3-9 W P7-9 wrmwmu 60 LB OPL, VF DRIVE, 230V
BLU T 24V ACTUATORS
[BLK/RED ] WNO9OOXA-39XV_X—_____—__X
BLK/BLU J
SCHEMATIC 2350V, 1PH, 50HZ

@ Part # 8533-083-001 11/21



T-900-39 Diagram

ZHOS ‘Hdl ‘A0SC  WYYOVIA ONIYIM

N — X AX6E—YXOOBONM JLYNY3LY 1 — e e e e e e e e e e = J

oz T laovae | \//22—810—2019 JAILYWYOANI _ o KOS

4d100—2G/—9056 N/d 28n4 | nowo |

a3/ e’
— — £20-v80-0228

dAV L |200-11Z-8615 Qaldvy —
dWv £ _ _ Fer 100-£20-0598
. T | l
: 14| L T N [
= | 2 2 I 3 2 o
: _ 2 3 : : : g § |
3 g T -3 =
3 — I - T = 21 o e 3 3
g B 500 Fi 4 > m @
] g i 3 2|8 |¢ —
— — o e @ ° s
£7) = (@] (@]
SIAVA ¥ILVM e
HINYOISNVEL 100-800-52+6 1 — 3 —
— NMOG—d31S alme 35 i o N 25 S
2| (3 2= 25 8
[uF — 4 oI m —
TNee ] | i 9
— ok — g g g
3 g [ 1 3 33 z [©]
| S [TV e 8 g
" ® @3 _W nm m
x5 | Lid S — g ] =)
I — 2 2 o
SE ¥ oy e g 200—400—££¥6 q z
05 & | T e e 3 [ ‘ ° : (s &
2 4 o] e NE'S €id 1 > o
£ | “ H< : 8]
Woo [0 o4 /e I = &
200-Z£0-1686 e —cld 3 m
100-520-8558 — 1£2-100-0228 _umuq — ° —
L 0£21100-0228
B — _x@. H.“ 2% w _ — |
2 1. .3 -
w_ — HINHOASNYAL § mmm me — — %/Z/I_ oo rermrzo —
)
24 T g9 | =
a z
na 1A g (=f &
8 — N0SZ  A0OT — s ~ °
N T @ N~ o
i [ e 22
3 o 5 NAEE
4 #00—600—1056 o
w i HOSN3S 3¥NSS3dd € X g
3 O 2
i 233 | 8 |
EY 823 ] N "
; S i = _ CORE
m 8758 oF & — g i —
Ny 3
deﬂ% 2= — 8 28 o
T v am Y MATE Z
2 s c%
gk . S0k l
OO Car o200 X £
e — T 940 X 100-£00-5L¥6 — m — Y- —
i l
| |
| |

2818 @ a2 n JErrALE)
noa
S10-820-SL£6 WOO = _ - % “
R om™ " I souns
100-810-6¢86 W s |aHom
ANIO0AS AL [T o |o £00-912-588 ¥10-LE1-¥166 2 Hood
il _I 5 R HONONL TONINOD  NOILYOOT I— o
ry | 777277277777
@ i 100-510-9086 vouns
. —_— == == == == | = 30404-9 WINXVH ¥04 LNINISONGY el
A J IAMQ AONINDZAS TIBVIAVA S
s u nal e W TT16/5%0
= —1 _ ool I s I fgurs
| IATVA on[TIL om|
" YOLOW _“- NIVYQ s em| 3
e ikiavat ol e g Emiovorid INOM4 dOL  :NOILYOO1
MOvE  INOILVOO1 _ WOLLO8  :NOILYOO1 — w o | I . —
I DI S L I I NN DI D N NN BN NN NN N BN BN B B B

Part # 8533-083-001 11/21 @




T-900-39 V4 Schematic

ALTERNATE

[T FUsET ] WATER VALVES
=\ H2 — HOT SOAP
VUt HT = Hort Tus
CIRCUIT _
~ 230v _ BREAKER _ &7 - GBIB FOETENER
N oL BKRD L1 XL BKRD |RED| ——_ |[RED_ 24V RED 24v
3 200v|LL] 3 24V RIN . 24V RIN
) Le, 24v
T L3 BBy Le XE BB < |= DOOR LOCKED SWITCH
- —e w
| 2 CONTROL E =
> TRANSFORMER DOOR CLOSED
3 e SWITCH
~ <
o THERMOACTUATOR #1
w w5 RED
o = < DOOR LOCKED |g ORG/BLU )_.Mwml BLU |
T oy DOOR LATCHED |S  SWITCH |&
GRN/YEL > THERMOACTUATOR #2
SWITCH G P12 UNLOCK
ORG : ORG P15 ’
YEL YEL p1a mmmmxrnnx
YEL YEL P13 P17-5 WHT/RED _grmrmy BLU
S
ORG  P4-6 P21-1 WHT P20-1
WHT/RED P41 pal—4 __BLK __ ppo-4] - A JTER
BLK__P4-3 Pa-1 _ BRN/YEL Pi6-1 = |pio1 ORG fr YEL
VARIABLE FREQUENCY DRIVE - W m \P8-2 ORG/BLU P16-2 % - HOT WATER
ADJUSTMENT FOR 1 24 RED P7-1 P8 ORG/RED P16-3 - ._wGIm|_ RED VALVE #1 YEL
MAXIMUM G—FORCE @ L1 Le L3 DcM M6 £ o3 BLU_ P7-4 P8-4 WHT/RED P16-4 = Q”__.Qﬁiwu e
MOTOR bcu ¢, la3v cT  YEL P7-5 P8-6 RED/ORG P16-6] =  |pig_5 VALVE #2
R MI4 ¢ oy RIN BLU P7-6 P8-7 RED/YEL Pl6-7 I
@ VARIABLE 10V ¢, |24V RTN RED Pp7-2 -8 _WHIZBLY = P17-1 COLD WATER
T 1 FREQUENCY re pertl Pg-9 WHT/ORG P16=9 VALVE #1
o T2 DRIVE STEP-DOWN . _ WHT/BRN oy YEL
S T3 AVI TRANSFORMER Pesil BLU Ple-il
Z s DRAIN
[ B B2 VALVE
=] 60Q o
1|12|T3 = i ~ RU-11 wmzlm_.@ B
4 = BLK \J z
S| 10 ~ L CaBLE SHIELD GND & o pp3-1  BLU P15-1 P10-1 BRN/YEL IGRN
P25-2 O pp3-2  RED P1S5-2 % ORG/BLU =
a P23-3  GRN P15-3| P10-2 WHT/BLU
o  [P23—4 _WHT _ pi5-4] = % [plo-4 ORG/RED INJECTION
L P23-5 K PIS-5| S > SIGNAL
@ vormR WHT po_g = = <5 |p10-6 BLK/RED CONNECTIONS
Po—3 = p23-7  YEL p15-7| &5 &2
e o
Pa-1 g
WHT 3, 4 & ORG/RED 4 D
RAPID TEL HIGH jod P3-1 WHT P7-1
AL g ey = = = ()R o
PRESSURE — = [an}
KEY SWITCH SWITCH ORG |__mmhm| P3-4  WHT p7-4| 9
~ RED 24 A = P3-5 W P7-5
NORMAL 24, 21 |or ORG__p5-4 - WH = _; BLK
& 2 RED P32 T ok anp | | P/N 9506-924-001PR
PROG P3-9 W P7-9 wrmmmu 60 LB OPL, VF DRIVE, 230V
BLU T 24V ACTUATORS
[BLK/RED I _ WNO9OOX_—39_V4X—_____—__X
BLK/BLU
SCHEMATIC 250V, 1PH, 50HZ

@ Part # 8533-083-001 11/21



T1-900-39 V4 Diagram

ZHOS ‘Hdl ‘A0gC

X T=TT T T-X¥AT6E—"X0060NM
SYOLVNIOV AYZ

NWvHOVId

ONIAIM

HOLIMS A3M

e
IEVD Q30TIHS

AOST ‘IARA A IO #09 JIYNYILTY Jw_w__ww_mvm
4dL00-+¥26-9056 N/d ﬂ_u%%knl_ v
| |
1 l.IIIIIIIIIIJ

Hohr L
| |
_r--r

11

9ld

6ld

O READY FOR USE
DISPLAY
O TIME REMAINING

1L

STOP

¥ITI0YLNOD—ONIIN

START

ayvog8 LiNJYI0 A3INId

PUSHBUTTONS

1] (2] [o] [O]
uP

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD
DOWN

ﬁo_/Z/L
[EN) MM D/\N
gl (=) &
8 ~.u
"
| o
g JE2
g v 3
o =
-
a
o
BCRT
z 4
@ A E L
a < x
¢i1x O X o&
g8 2 ¢ 838
| Aa= Z Pa S |
{ =
z
¥

318v0 Q3qT3IHS

— g i
1 _ 1
11 [
[ |
L]
SINTVA Y3LVM — — HYINYOISNVAL —
1 NMOQ-d3LS alns 25 1
anL g102 — LY| M 3 zz
¥3IN3LI0S 010D - 2D < [= Mo
ENIS e TN om —
anL 10H — LH o%
dv0S 10H — ¢H 2= <
SIAVA JILVM — — 1 2 u_H H |
5
L |
s L[S e :
[eNe) >
mm v [o o — — e F=id 3 —
mm 8 [0 o 8 L]
2%  2[o ommymw e
Iw Q[0 Ot-mwyow _
Wod [o o ) I =y —1C]
- - E _dﬂ|”.ni —
N ECHICs e =2y iy | |
S a0 O X ome X B
S [0 O — — YINYOISNVYL
WH_ JOYINOD |
Ra N|O O n o oo
= T
—d
AN — — + a35/58 —
TVND e,
) z 3 mVO
Z
HRIRER L b 233 |
33 3|33 3%
g 2| %a °Bg3
82 E3 32 — — o @ —
[}
H o 4 . 2@
<] 14y > <%
| }
]
o
el i _
HONOYL T0HINOD  :NOILYOO1
_ r I SN DN DN D | S D | B B B B . - L

IHW
HM
IHM

3ovE  :NOILYDO1 —I
N N L LB BN |

WoLLog

‘NOILVOO1 —

/

HOLOW
— o .a.aow 007 4000
| | NELN evo HOLIMS
= B
v | S . . | e 30Y03-9 WNWIXYN ¥04 ININLSNraV
ﬂ o — 3IAMQ AININOZUI TIGVINVA
— Y| Bk wa|  mn
OO0 ffian oo HOLMS
— 11— @ - p pi L i
U= yoiow H- NVa0 niggg
£1—] d Aot 0 (Gan
w ke INOY3 dOL  :NOILYOOT

Part # 8533-083-001 11/21 @




T-1200-39 Schematic

_ALTERNATE

™ crcurt. 1
| BREAKER |
@ =% &
2s50v I ruse |
NOLL BKRD L1 XI_BKRD [RED, , ", IRED, 24V RED 24v
5 200v]L1] 3 24V RN 24V RIN
T oLe, 3 24v THERMOACTUATOR #1
I 3 LOcK
BKBUL2| 3 X2 BKBU BLU
= w  coTROL < |z DOOR LOCKED SWITCH ORG/BLY
I
4 X TRANSFORMER = |~ Dpoor cLOSED qumzmnmmmmam #2
a e SWITCH ORG/RED A AN, BLU
[a)
_,_h‘|.\.l_~mU DOOR LOCK
= < DOOR LOCKED g st /ey BTOR -
DOOR LATCHED |5 SVITCH & &y
SWITCH m P12
s P17-3
ORG | ORG py5 HOT WATER
DCM M| % YEL «mw P14 P17-4 0RG VALVE #2
m ™y
MCM MCM 5 TEL PL3 P17-5 HOT WATER
VALVE #1
MIS mis [BRN S o . vEL
M ORG__ P46 lpa1-t  WHT _ peo-1] &
e PP WHT/RED P41 Pai-4 BLK  peo-4] - HOT WATER
10v vl = BLK P43 g VALVE #3
re| | re| B pe-1  BRN/YEL ple-1| 3 (R1-L YEL
a w |wm P8-2 ORG/BLU P16-2 I
v av Hmwzhm_. = |= 24V RED P7-1 P8-3 (RG/RED P16-3 COLD WATER
¢ P8-4 WHT/RED P16-4 = YEL
VARWBLE FREQUENCY DRVE = @ Lt L2 L3 DCM M6 pow|WHT fe | 2.3 BLU P7-4 < [pe3 WHT/BLU gy
ADJUSTMENT_FOR ¢, |23V CT YEL P7-5 P8-6 RED/ORG Pl6-6 P19-5 COLD WATER
MAXIMUM G=FORCE MOTOR MCM ¢ loav RIN BLU P76 P8-7 RED/YEL Ple-7 VALVE #1
SVSTEN bt urs [BRY {, |24V RIN RED P7-2 £a-8 wHT/ByFle-g P17-1 | WHT/BRN YEL
- ®  FReEQUENCY ] Y P8-9 _WHT/ORG _P16-9 & COLD WATER
T1 DRIVE MO1 STEP-DOWN pg-11 B P16-11 = VALVE #3
o BLK T2 200G 10v TRANSFORMER B YEL
S LK T3 RC [WHT
& _p AVI DRAIN
& B B2 RJ-11 VALVE
o w
— r
T [T2|T3 ~ = Po-3 wmzlm_.D BLU
160 OHMS =
100 WATTS @ _H_ pe_s |RU-11 Peg-1_ BLU pis=f BRN/YEL -
pos-p P15-2
= = m  [p23-3 GRN p15-3| — & [Plo-2 =
160 OHMS ) Q —4 _WHT ___p15-4| =< - [p10-4 ORG/RED INJECTION
100 WATTS pp3-5  BLK P15-5| S >
WHT pp-4 o = =5 |P10-6 BLK/RED CONNECTIONS
@ wotoR Po—3 4 lpe3-7  YEL p15-7| %5 &
RED Pp—p > B
BLU ppo-1 &
= c
[ D
WHT 34, 31 S ! ORG/RED
RAPID TEL ! P3-1 WH p7-1
ADVANCE/ 32" |HIGH| | oo ORG__pS-8 S [pa2__wH p7-2 ° BLU , cOM
PROGRAM RA PRESSURE g G [B3=3 wHT p=3! o
KEY SWITCH A SWITCH ORG l_wwlmlu = wwum «H WWHM S
NORMAL > RED # a1 ke SRG Eo-4 P3=6 __ WHI P7=6 | o |&1=L BIK
= = 1 = ] Wr%_. Bed
& RED [T 5 L LoV = e —— D | | P/N 9506-754-001PR
PROG YEL_PS-l P3-9 W1 P7-9 w.h»mu 60 LB OPL EXPRESS, VF DRIVE
BLU I - 230V, 24V ACTUATORS
[BLK/RED I _ WNOSSOXA—39XV_X—_____—__X
BLK/BLU
SCHEMATIC 250V, 1PH, 50HZ

@ Part # 8533-066-001 5/11



X

/HOS

—XTAX6E—VXO00Z | NM
SYOLVNIOV AvZ ‘AOSZ
AOYZ-80Z “IN¥Q 4A “1dO #08

¥d100—95.—-9056 N/d

ANV £ _ d\V L _Noon

‘NO¢C

EIV\ETRL

| 1noyio |

112-861S

WVHOVIA ONIYIM
R | VISC—8L0—C019 IAILVINJOANI

INJECTOR

230V
1PH-50HZ

T-1200-39 Diagram

YO1SISIY
ONDIVNE JINVNAG

YINJOSSNVAIL
NMOQ—d3LS

| $00—S64-L296

— Y
[ it
210-186-1£96. —r]

6ld

Lid

€id

» L4 [0

g [0

£ V[o
o

5 a

S Wod [0 o
T0O0-Z£0-L686

200-L¥L-L296

X w2 X

Yid

9Ld

100-900-€L¥6

AVI3d NIVA

Q¥v08 LINJYIO_G3INIdd
0zd
1
P

—
100-86.-L296

F18vo a3a13HS

1IIIIIIIIIIII

J

HOLIMS A3¥
VHO0Nd
/3FONVAQY

aldvy
1L00-£20-0598

K

K
_quun_n
[

L2

g

200—96L-L2986

—_—
£00-66L-L296

wie @aan

020-820-5L£6

290-¥90-0228

ma/xa
££C~
100-0zz8

OdOIN

DISPLAY

O READY FOR USE

O TIME REMANNG

i

Y3ITI0HLNOD

Quv08 _1INJYI0 Q3LNINd

JL

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

(O]
[e]
[<]s
R}

PUSHBUTTONS

290-¥90-0228

e e nw -]

a34/578'

#00-600-1056
YOSN3S 3HNSS3¥d

cl
d
0

eV}
LINJYI0_JILNIN.

AVi3¥ TYNOLLd
Sid
1

2
o
100-L00~EL46

— e e mm e e mm e mm Peam | B a B=a Bmam = | =

F18v0 Q3q13HS

100-£08-£296

[ELVAL))

T

gD

100-810-6£86
200-L12-LS86

HONOYL T0YINOD  “NOILYOO1

voton =l

Aova  NOILYDO1

30¥04-9 NNNIXY ¥04 ININLSNRAY
3A¥A AONINO3YS I8VIIVA
na| o ma B
Jm noa 2
_m oIn 2
N g
o m Aok (GRS
% L3
w wseg!

noa
o
n

/
A

(&)

\,
2

/
A

\,
2

/
A

\,
2

3

O

N
b

/
A

LED PRINTED CIRCUIT BOARD
N

/

PRE—

/
A

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

100-£6L~LT96

INOY4 dOL  *NOILYOOT

rIIIIIIIIIIIIL

Part # 8533-066-001 5/11




ALTERNATE

[T FUsET |
} H2 — HOT SOAP
- = _ H1 — Iw._. ._.CW
H3 — HOT TUI
| GIRCUIT | C2 — COLD SOFTENER
230V BREAKER C1 — COLD TuB
_W_ BKRD L1 X! BKRD [RED| _——~. |RED_ 24V RED 24V €3 — COLD TUB
3 200viLL] 3][¢ 24V RTN 24V _RTN
| WEDY THERMOACTUATOR #1
T ¢
BKBU L2 §_[x2 BKBU LOcK
= w TR < e DOOR LOCKED SWITCH ORG/BLU__, AAA, BLU
| -
2 = TRANSFORMER e = |* DOOR CLOSED Emmzmnmmmmam #2
SWITCH
12:.. . ORG/RED AN BLU
5 RED . DOOR LOCK
= £ DOOR LOCKED |g MOTOR
DOOR LATCHED |5 SWITCH |G WHT/RED o~y BLU
SWITCH A P12
] P17-3
ORG ] ORG p15 17 HOT WATER
YEL YEL pia 17- 0RG VALVE #2 VL
YEL YEL £
(@) P13 P17-5 HOT WATER
— . Qen/ALVE HL
a_ ORG  P4-6 p21-1 WHT P20-1 L ED EL
WHT/RED p4—1 P21-4 __ BLK P20-4 HOT WATER
m BLK__ p4-3 W b19-1 VALVE #3
O RN/YEL [ |2 P81 BRN/YEL Ple-i| RED YEL
= X Pg8-2 ORG/BLU P16-2 o 19-2
VARIABLE FREQUENCY DRIVE P
h ADJUSTMENT FOR = oM Mie 24V RED P7-1 P8-3 ORG/RED Pl6-3 COLD WATER
MAXIMUM  G—FORCE @ u e P8-4 _WHT/RED Pl6-4| =
Q MOTOR ncM 2.3 BLU P7-4 = |p19-3 WHT/BLU ey YEL
0p) DRIVE M4 23V CT YR P7-5 lPa-¢ RED/ORG Pi6-6| = |pjos COLD WATER
SSTEn | (D) VARIABLE oy 23v RIN BLU P7-6 £8-7 BED/YCL Ple-7 WHT/BRUSVE B
EEI - P
V“_ Nw” n FREQUENCY o T 24V RIN RED P7-p P8-9 _ WHT/ORG _P16-9 P17-1 & OLD vareR
- DRIVE STEP-DOWN e
o T2 - - VALVE #3
(o)) Z BLK 13 100G AVI TRANSFORMER Pa-il BLU___Pie-ul B3 YEL
=z
[i4
3_ % Bl B2 RJ-11 DRAIN
o 2 2 VALVE
o mfefs x RJ-11 /A
~ RN/Y
— 100 WaATTS & LCABLE SHIELD GND M pp3-1  BLU P15-1 1 BRN/YEL PRREL AL
~ = p25-2 fan)
! & [pe3cz _RED Pi5-2| o0 [p10-2 ORG/BLU RN
— 1600 & [p23-3 _GRN P15-3| J S [pro—2 WH =
100 WATTS o P23-4 ,m_m_m p15-4| = 5 [pl0=4 ORG/RED _W_m_%_ﬂ_.az
@ votR WHT _po-4 M pas PR 2 2 oo BLK/RED CONNECTIONS
Po-3 o p23-7  YEL p15-7| &5 L
RED Pp—p = B
BLU Ppp-1 =
% c
i
WHT #, 3 S ORG/RED , D
RAPID YEL &  |p3-1 P7-1
ADVANCE/ g2 LHIGH| |00 ORG PS-8 S [p32 P7-2 ° BLU , COM
PROGRAM RA PRESSURE = P3-3 P7-3 foe)
KEY SWITCH ? SWITCH ORG _PS-6 | P3-4 P7-4 m
> RED 24 piRG Po=5 P3-5 P7-5
NORMAL > — .21 |oRG pORG _PS-4_ P3-6 el o B3y BLK
> = P3-7 P77 =
_ $ RED[T 5 | LOW RED P £3-7 S aop | | P/N 9506-928-001PR
PROG P3-9 P7-9 w_.mnmu 80 LB OPL, VF DRIVE, 230V
BLU I 24V ACTUATORS
[BLK/RED WN1200X_—39V4X—_____—__X
BLK/BLU I
SCHEMATIC 2350V, 1PH, 50HZ

@ Part # 8533-083-001 11/21



T1-1200-39 V4 Diagram

A B R |

(S I\ zZ o rvywauouvind

XTT=TTTTT-XPAX6E—"X00ZLNM
SHOLVNLOV AYZ

AOEZ "IN¥A A 140 #08
4d100-826-9066 N/d

JAVNYILY %nwmwm
(38031 “yny 2

NIy

ERCEEDT

ma HOLIMS A3%
VSO0
/3ONVAQY

= aldvy

M

O TINE REMAINING

O READY FOR USE

START ~ STOP

uP
PUSHBUTTONS

DOWN

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

s
2
J Iz
iv 7 - TI/NIE S
NYE/IHM
T 1 2 3 L n1e/5%0 Yoz
e/ , ez T :
A0 _ 2
| 940/034 N
MELVAES] M
= 8/1AN | LN
— — — 0/ TFM :
YINIOISNVAL . bd L} EQC] e
- Y o
— — NMOQ—d3LS . 2% 3 e 25
. 3 1N 25
ﬂa Mo
SIAVA ¥3LvM R — Z g 8 om s ol
ok 1 | o2
< - v ¥ 35
anl g10Q - €9 3 M | o0 33
g I | Ty=
- [ | [ S e =
8L 10H — £H — = L e @ — — o
ant 100 - iH e ] Q e”
dv0S 10H - ¢H — b - S % %
SIATVA_J3IVM — | S 2 © — _ ©
e cld E]
v 114 00 N o
x B ﬁﬂ W <) — ie/58 [ vk — T
mm a5 TIK/Nug ] —T] 2
%z 00
2 M a7 — a33/58
© NOD O O T ¥ X  wz X — g
| . HINHOISNVAL 12 gy 550 ||
1|0 oqCgt T0¥INOD m = — gg o0
B | 1o @ ws %z t m T ¢ ol Yo E
5 /0 O o= 2 &
I} NOEZ  ANOOT HS =080 < 2 £
P 1[0 O — T = | 1 8 ~ou
3T O OKEre - S [l ey * 1} e 22
Je L St — REea) e -l 3l (EE
2 ie/58 Holme ¢l Y 4
o S — + - 3MNSSINd — & m
] TVNBD judu-le] ol T
° S — 425’ Mww g oy~ 2
2 E 838, T ¢ (o] 2
a3 as OF @ ﬁ a N
9 ) o EEC V5
33 33 22 [N _—> 2 g2
22 22 - Adm Yl A AEE
2 s £% o —~
= TEA 5
— 1 IO}
e
e i bk B i — B
mm— EER i
r r HONOYL TOYLINOD  :NOILYOOT = —
_ BESNNN  BEEEEN  BEEEN  BENEEN DR e ) RN BN BN DN SN BN e
AW § —
LM |
JLEI/ | = 2 ¥OLOW
= cwﬂﬁ._.m 3007 ¥00a

]

30¥04-9 WANIXYA ¥04 INJALSNrAY
INYA AONINDINS TNGVIIVA

NN | EEEEEN SN I R R |
ﬂ il B — #o0 noa
i)

= ® on "™ o
3
— ¢ yolow _H* Aivia — ¥ igg vin
£1— o \H >H Ej
MovE  :NOILVOO1 — NOLLOE  :NOILYDO1 — w W 555"
NS NEEEEN SN PN DN D

901 220NN
SYOLVNLOVORNIHL

/

INDICATORS

INOY4 dOL

*NOILYOOT

Part # 8533-083-001 11/21 @




Notes

@ Part # 8533-083-001 11/21



